
КАТАЛОГ ЗАПЧАСТЕЙ

ТРАВЕРСА ПНЕВМОГИДРАВЛИЧЕСКАЯ

ТР 532



 

 

 

26

27

2324

16

19
18

4

2

320

17
7

10

7
8

25
12

11

9

8
22

5
6

14

15

13

21

1

31

33

30

35

29

32

34

28

27

JACKING BEAM TAV.0 ED. 08/19 



1 / 7 

 

ITEM PART NO. DESCRIPTION QTY REMARK 

1 Z07B100000 Base 1  

2 Z07B210100 Outer scissor 1  

3 Z07B310100 Inner scissor 1  

4 Z07B400000 Platform 1  

5 Z07B510100 Safety lock 1  

6 Z07B000007 Safety pin 1  

7 Z07A000001 Lower wheel 4  

8 Z07A000003 Lower shaft 2  

9 Z07B000004 Upper shaft 1  

10 Z07B000005 Upper wheel shaft 1  

11 Z07A000006 Middle shaft 1  

12 Z07A000007 Spacer 2  

13 0301052 Air-hydraulic pedal pump 800CC 1  

14 XSZ-7-5-1 Adaptor extension H.50 2  

15 XSZ-7-5-2 Adaptor extension H.75 2  

16 XSZ-7-5-3 Adaptor extension H.150 2  

17 0212004 Seeger D.25 - GB/T894.1 4  

18 0201083 Screw M12X80 - GB/T5783 1  

19 0205013 Washer D.12 - GB/T97.1 1  

20 0215041 Greaser M6X1 2  

21 0206041 Screw M5X12 - GB/T818 4  

22 0212002 Seeger D.16 2  

23 0210066 Bush SF-1/2512F 2  

24 0210006 Bush SF-1/2512 2  

25 0206069 Screw M10X20 - GB/T70.2 2  

26 0209014 Screw M5X8 - GB/T80 1  

27 Z07AY63000 Jack hydraulic cylinder unit 1  

JACKING BEAM TAV.0 ED. 08/19 



2 / 7 

 

     

28 Z07AY63100 Cylinder liner 1  

29 Z07AY63001 Piston 1  

30 Z07AY63002 Piston shaft 1  

31 Z07AY63003 Cover 1  

32 0312012 Gasket 63X47X18.4 1  

33 0311007 Scraper 38X46X5 1  

34 0202122 Screw M16X30 - GB/T70.1 1  

35 0309024 O-RING 30X3.55 1  

     

JACKING BEAM TAV.0 ED. 08/19 



3 / 7 

 

 

 

2

1

2

4 3

5
7

6

9

8

2

BASE TAV.1.0 ED. 08/19 



4 / 7 

 

 

ITEM PART NO. DESCRIPTION QTY REMARK 

1 Z07B110100 Base weldment 1  

2 Z07B120000 Base extension 2  

3 0201051 Screw M10X45 - GB/T5782 2  

4 0203032 Nut M10 - GB/T6170 2  

5 Z07B120100 Support 1  

6 Z07A120003 Spring 2  

7 0204005 Self-locking nut M10 2  

8 Z07B121000 Wheel support assembly 2  

9 0205011 Washer D.10 - GB/T97.1 2  

     

BASE TAV.1.0 ED. 08/19 



5 / 7 

 

 

 

 

 

 

1

2

4
6

5

3

7

8

9

3

PLATFORM TAV.4.0 ED. 08/19 



6 / 7 

 

 

ITEM PART NO. DESCRIPTION QTY REMARK 

1 Z07B410100 Beam 1  

2 Z07B420100 Extension 2  

3 Z31B330000 Lifting adaptor assembly 2  

4 0201026 Screw M8X16 - GB/T5783 2  

5 0205008 Washer D.8 - GB/T97.1 2  

6 0208006 Locking Washer D.8 - GB/T93 2  

7 Z31A321000 Pad support 1  

8 Z31B330001 Rubber pad 1  

9 0202032 Screw M6X16 - GB/T70.1 1  

PLATFORM TAV.4.0 ED. 08/19 


	20: ТР-532

